I o Simplicifg

PARTS
MANUAL

8 HP TRAGTOR
MANUAL START
MFG. NO. 1690259
B HP TRACTOR

: ELECTRIC START
; MFG. NO. 1690281
i 35" MOWER
i MFG, NO. 1690269

TP - 258
FRINTED 1M .54
33



Attention Dealers:

This manual isone of the new style parts manuals which Simplicity -

“is issliing  We trust you will find that this manual contains more
information than previously offered in parts manuals, including
important facts which will help you with repair work and parts
ardering B

The new locseleaf format ailows for easier updatmg of specific
sections should it be necessary and, in general, makes the manual
easier to work with in day to day use.

For quick, accurate reference when making warranty claims, group
numbers are now given with each parts section. Also note that
serlal numhbers of units are now listed to locate any difference. in
parts which may occur in later models. Be aware of these unit
serial numbers when ordering parts.

Standard torques appear in a chart at the end of the manual, while
impottant individual torques are given on specific parts drawings.
These provide easy referenc:e notes for repair and troubleshooting.

CRITICAL and MAJOR 'n;}tatiﬂns point out important facts or in-
structions which relate to safety or relfability and machine quality.
The CRITICAL notation [T} pinpoints characteristies which, if not
properly, followed, can créate a safety hazard. The MAJOR nota-
tion marks characteristics which, if not properly followed,
may restiit in cperating failure, shoriened product life, or greatly
reduced quality of the unit. '

We are confident that you will find that these new format parts

_ manuals contain more complete information for your baneﬁt_ and

that they are much easier to use.

Simpiicity

Technical Publications

{©) Simplicity Manufacturing Co.,



Eimplicity

Model 4108

I
(1]
W
ArenT

Table of Contentis

MAIN FRAME & FRONT AXLE {4108 Man. & Elec. Start} ....... o0 iiiariiamninaaan, 2
FRONT TIRES & STEERING (4108 Man. & Elec.8tart) ... ... oo iniiiirmniniianan. 4
ENGINE & DRIVE (4108 Man. & Elet. Start) .. oo o vmi i imi i it e e iimismrammaamnnmans &
BRAKE & CLUTCH (4108 Man. & Elec. Start] ... .cc. oo in i i is i atneme i iae s &
ELECTRICAL (4108 Man. Start) ... ..o it i i im i m i it ta i st e an st 10
ELECTRICAL (4108 Eac, Start) ... .ot i e it imma i et ime i aaa e e ane s nas 12
HOOD, GRILLE & DASH {4108 Man. & Blec. Start) ...... o ov i 14
SEAT (4108 Man. & Elec. Start} .. ... . oo i, freter mamamnaaa 16
36" MOWER DECK & ARBORS {4108 Man. &Elec. Start]) ... .. ociveiriiirninmniiiannn 18
36" CLUTCH & WHEEL SUPPORT {4108 Man. & Elec. Start) ............ .. i iiiiiiinnnn 20
36 ROLLER & MISC. (4108 Man. & Elec-Start) ... .o i i e 22
TRANSAXLE (4108 Man. & Elec. STart] ... .o vi it e irs it tm i ma i iaae et iamn e sasisrn 24
STANDARD HARDWARE TORQUE SPECIFICATIONS ....... ... uvniiann.n inside Back Cover



Group 881255

- [ J .'..‘
5' P "ﬂ 4 Main Frame & Front Axfe { Man. & Efec. Start 4703)

NOTE: USE STANDARD HARDWARE
TORAUE SPEC, NO. 173209 UNLESS
OTHERWISE NOTED.

-
| , 50
\ GREASE SFINDLE FITTING
.. WITH LUBE [2 FLAGCES] _55
TORQUE TO 50100
FT./LBS i 45 “tt‘;
47




Mfg No. 1690260 & 1680262

[
Main Frame & Front Axfe [(Man. & Elec. Start, 4108} slmﬂk l-'”'l
878
Fef. Part
M. M. Chty. Sarial Mo. Deserlption
1 101025 i { Q00O ] wWaSHER
z 122186 1 [GO000H] H CLAMP
3 186116 1 {00000 1 WASHER
4 176924 1 L0001 ] HANDLE, Grip
g G16622 4 {0Qo00)-( } WUT, Hox, 173-20
4] 9154950 10 [{ulu3a]nla] M3 I NUT, Hex, 37516
7 916954 4 (OO0 ¢ H LOCKWASHER, Spring, 1/4
8 918965 12 (000§ 1 1 DCKWASHER, Spring, 378
] 917356 an { D001 1 LOCKWASHER, Spring, 516
10 9132 21 { D000} 1 HUT, Hex, 5/16-1%
1 017642 1 {0Qnogk-§ H WASHER, Plain, 3M6
12 921332 17 (oDaaod-. | CARSCREW, Hex Hd., 5{16-18 = 3/4
13 921950 4 [oDao-1 } CAPSCREW, Hex Hd., 1/4-20 x 5/8
14 Q21965 2] (000001-{ 1 CAPSCHEW, Hex Hd., 378-16 = 3/4
15 924E56 G {000001-{ } SCREW, Tapping, 5M16-18 x 1/2
16 QZE000 1 (Cp000-( } SCREW, Tapping, 5/16-1B x 7/8
17 1E81820 1 [B00a-{ | GRIF
18 1654707 1 (00000 1 BRALE, Seat
19 1554783 4 (O0Q00-1 1 SUPPOAT, Clutch
P 1656225 2 {0ooba-{ } FODTREST
21 1656653 1 (00000 } STOP, Balt
22 1656754 1 000M-( I BAH, Support
23 1656755 1 (OO0K0-{ 1 AHM, Lift
24 1656315 1 { O0Cm-{ 1 HANMDLE, Lift
26 1655594 1 {ogonn)-{ } LEVER ASSY, Clutch
P 021210 3 {10000]-{ } CARSCREW, Hex Hd, AfB-16 = 1
7 1BE5553] 1 000001 1 BAR, Draw
28 1656092 1 (000D08-¢ | REAR FAAME AXLE SUFFORT
25 423154 1 LO00DE)-{ 1 CAPSCREW, Hex Hd., 1/213 x 1-1/2. G 8
30 025192 3 (DgoDpa)-( } WASHER, Flain, 8f16 x 1-1/3 x 1/B
3 928720 2 {0000naj-[ ] SCEEWY, Tapsita, Washer Hd., 37816 x 142
32 53060 4 [ODO0aH-{ H SCHEW, Teptita, Washer Hd, S5f16-18 x 5/8
33 9306458 1 {000CH-[ 1 NUT, Lock, 1/2-13, Gr. B
24 1652600 i {00000-1 1 FROMT AXLE SUFPORT
kL) 1655034 1 {00000-[ } SPACER
a6 1555064 1 {eanna)-[ I BEEARING ASSY, Side Flange
kY 1855076 2 [DDOoOoY-{ 1 BRACE, Front Axle
38 1555808 1 {oDOaok-| H FRAME
33 1656312 1 (onoodg-1 1 LEVER ASSY, Brake
AQ 1657079 1 (0a000)-{ 1 SUPPOAT ASSY, Axle
11 108181 4 {00000k ( } WASHER
a2 913403 4 (00D0Mm-( I MUT, Hax, Jom, 37824
43 027704 a [L1]ulalala) Y H AING, Retaining, Size Nop. 75, 3/4
dq4 1610285 2 [falslali i 10 1 BALL JOINT ASSY
45 1652614 1 On000)- } TIE ROD
45 1652663 1 1000001-4 H SFINDLE ASSY, LH.
a7 1652664 1 (0000na]-t | SPINGLE ASSY. BLH.
a8 1650263 1 000 | AXLE ASSY. Front
49 154289 4 anaod)-{ 1 EUSHING
50 914657 . (oooDoH } FITTING. Lube, 1/4-28
51 1 (G000t H A¥LE ASSY, Front
52 17377 4 [00D00]-{ I WASHER, Plain, 1/4
53 16563596 1 (0000 } STOPR, Beh
55 920243 z {onaoo)-1 1 CAPSCREW, Hex Hd., 8/16-18x 1-1/2
55 1668031 1 {Doaoni-{ } FHONT AXLE & TIE RQD 5UB-ASSY



Group B3T118- 81253

Bimplicity

Front Tires & Steering Group (Man. & Efec. Start, 4108}

COAT GEAR TEETH
WITH GREASE
I

7
14— !
REFER TO 1667266 FO

; STEERING GEAR ABEY. sz—-—-—_ﬁ
'r r
f ¢
! !
! !
! ; ——30
- - ¢ g_‘_ﬁ
LY I
. ! ¥ -——1
WOTE: USE STAMDARD HARDWARE . ~ p
TOROGUE SPEC. 173208 UNLESS _ - '
OTHERWISE NOTED. -

GREASE WHEEL FITTING
WITH LUBE

WITH STEERING WHEEL STRAIGHT AHEAD
ANE TIE ROD ADJUSTED FOR PROPER TOE-IM.
[SEE MAIN FRAME GROLIPY ADJUST DRAG
LINK TO POSITION WHEELS IN STRAIGHT
AHEAD FOSTIOHN

]



Mfg No. 1690260 & 1690262

Front Tires & Steering Graup (Man. & Elec. Start, 4108)

Bimplicity

Ref. Part
Ma. Mo, Oy, Sarial Mo. Dezripticn
1 154071 z [00DOO)-§ ] WASHER
2 015965 2 [000001-{ 1 LOCKWASHER, Spring, 38
3 917366 4 {(ooooak-§ ¥ LOCKWASHER, Spring, 5716
4 917332 4 (ODO00H4 I MUT, Hex, 5/16-18
1 91BB02 4 RO0C00-§ ] MUT, Hex Pull, 3r8-24
3 021323 4 10000k ! CAPSCREW, Hex Hd., 5/16-18 « 1
7 97794 2 {00003 1 RIMNG, Retaining
] 1653617 z (00004 1 WHEEL & TIRE AS5Y, 15 x G.O0-E (G000 Onlyl
o 163111 4 TOCH00)- 1 BEARING, Relief (5000 Only)
10 171270 2 10000o0;-t 1 wALVE, Stem & Cep
11 1683615 2 [OWD00) -4 1 WHEEL & BUSHING AS5SY, 158 {G00D Only)
12 1683618 2 (onooa}-¢ } TIKE, 15 x 5006, Carlisle {(ED0J Dnly ]
13 1656RE5 2 {00034 b GOODYEAR TIARE, 156 x 6.00-5 (8000 Only)
14 1653670 1 {00000 1 BEARIWG
15 1610295 2 1000G0-{ 1 BALL JOINT ASSEY
16 1555750 1 100000 1 DRAG LINK ASSY
17 1657 R 1 [OQanm-[ 1 WHEEL, Steeriog
18 1657M 7 1 [0000]- 1 CAF, Sweering Wheel
18 157332 1 (0000oH-( } KEY
20 176440 4 (o0non]-¢ I BUSHING
21 177645 1 POQQHE-1 ] WASHER, Comprossion
22 823422 1 {00000 H LOGCKMNUT, Hex Full, 5/16-18
23 930540 2 {D000m-1 1 SCREW, Set, §g.Hd. Cup Pt., 5/16-1E « 5/8
4 1652741 1 {000} § 1 GEAR, Staaring
il 1652743 1 10a000- 1 EASE PLATE, Steering
26 1652745 1 (000001 1 TOF FLATE, Steering
17 1654648 1 [0Qoon) - 1 SPACER, Slop
2B 1664007 1 [QoDam-{ ] SPACER
28 1657003 i (OOC0-( ] SHAFT ASRY, Steering
a0 1657248 1 (00004 b AOID, Steering
ki | 1651787 2 {00000 1 WHEEL & TINE ASSY (4000 Onlyl
32 1651774 2 (OO000-1 1 WHEEL {4000 Only]
k| 1651786 ! {Do0a-( I TIAE {40{H Onky )
3 156316 2 | CHORHDS-§ I BEARING {4000 Qnly)
a5 1BEE7ED 1 (O000]¢ 1 DRASG LINK ASSY [Includes Ref_ Mo 5, 16 & 15)

5/78



Group 981247 - 981248 -

Kimplicilty

Engine & Drive Graup  {Man. & Elec. Start, 47085)

COAT THHEADS WITH SEALANT

118 TO 1/4 INCH BELT GUARD 39
CLEARAMNGE WHEN CLUTSH
15 ENGAGED. 40

ADJUST DOUBLE NUTS TO DETALN
A5+ 3 - 00 N, CLEARAMNCE BETWEEN
ARM Z: 5TOF, WHEN BRAKE |5 FULLY
ENGAGED.

TQRAOLE TO
SO0 FT./LBS.

rTQREIUE TO 70-80 IN.[LBS.

RETAINING RING MUST EE 71 ;
PROFPERLY SEATED IN GROOVE ]E = ' 18 + 0ZCLEARANCE
! .
“‘HE’., J . © BETWEEMFULLEY HUE
o, L % INPUT SHAFT SEAL

APPLY PROTECTO-KOTE

REMOVYE BOLTS ATTACH
SUPPOIRT 1653027 AND

REFLACE BQLTS TOROUE
TEI 15E-100 IN.FLES

NOTE: USE STANDARD HARODWARE \ /
TOROUE SPEC. NO. 173200 UNLESS 21 BELT GUARD GLEARANCE
OTHERWISE NOTED. 2 SEE DIMENSIONS ON BELT — = 14 41 15

TU'RD LUIETO
é 154" 156.180 tN.sES.



Mfg No. 1680260 & 1690262

Eimplicily
Enging & Drive Group {Man. & Elec. Start, 4 T08) P *
Hef. Part 3 ?E
No. Mo CHy. Serial No, Descriplion
1 154071 k! (OGDo0Y-4 ] WASI{ER
2 132844 Z [{HEalale} ] 1 STOR, Heh
3 172845 1 {CDoDD-1 ] STOP, Bele
4 1008 4 1 COCHRO-1 1 WASHER
L} 916627 2z [ORODm-¢ 1 NUT, Hex, 1/4-20
B 916550 & [OGC0HN-§ 1 MUT, Hex, 3/8-16
7 o1 6064 z {DO0D0}-{ ] LOCEWASHER, Spring, 1/4
] E1LDGE 5 (000 - 1 LOCKWASHER, Spring, 378
a2 017356 ] | QRO - | 1 LOCKWASHER, Spring, 5116
10 17372 2 [0 - [ 1 MUT, Hex, 5f16-18
11 917378 3 100a0a1 -4 t WaSHER, Pluin, 3/8
12 917642 2 {0QO00-1 1 WASHER, Plain, 5/t6
13 918199 1 [lils/nlale} B ] ] LOCKWASHER, Spring, 7416
14 92041y 1 {e0Oon)-4 | CAPSCREW, Hex Hd_, 3/3-i6« 1-1/4
16 gz21322 & 100000 1 CAPECREW, Hex Hd,, 5/ 16-1E » 1
16 B21965 4 [O0000N-{ ] CAPSCREW, Hex Ho,, 3/8-156 x 3/4
T Q27794 2 [ OO0 1 RING, Betaining, Size Mo. 75, 34
18 Q2E02E 1 LRI ! CAPSCREW, Hex Hd, 2/16-20x1-1/4, Gr. B
19 530603 q [ICHCHCRON- [ 1 SCHEW, Tapiite, Wather Hd,, 35816 x 1-3/4
i 1653979 1 10aaal-[ ] SUPPORT. Surag
3 16547105 2 10000414 b WHEEL & TIRE ASSY, 1B x 6-1/2-B 14102 Manual Start Qnly]
22 171210 1 {ogaooid + VALVE STEM & CAP
23 1654704 1 {Doooold 1 WHEEL ASEY [4108 Manual Start Qnly)
24 1654 706 1 {BO0CD)-4 ] TIRE, 18 x 61728 [3108 Manwal StarL Oyl
i) 1655061t 1 FODOC0- 1 SPACER
26 16959065 1 [ODDOOL-§ ] "yt BELT
27 1655084 1 [ CHDOMO - H BOLT, Azl
28 16858913 2 LI TH AN H WHEEL & TIRE ASSY, 18 x 81/2-B {4108 Electric Zrart Only]
29 1652502 1 LHH0A0T - i TIRE, 18 = B-1/2-8 {4108 Electric Start Only] {Goodyuark
30 1655811 T (OO0 -[ I WHEEL 14108 Eleciric Start Only)
n 16855316 1 [OE)OuH0T- [ ] TIRE, 18 x &1/2-B 4108 Elvciric Start Dnly ) {Carlisle]
32 1 {000 - [ ] ENGINE ASSY, 8 HP. {Elecwic Srart Synchro-Balanced)
33 1 QR0 -[ I ENGINE, 8H.FP,_{Manual Start SynchroBalanced]
34 SD1752 1 [inlnialala) ] b FIPE, Cap, 3/8
35 1655405 1 [ Jululatula} ] } H . DRAI N PIPE
ae 1656009 1 1Booom-1 ] KHNOB
a7 1657118 1 (oDOooy-{ | PLUILLEY AS5Y, Engine
a8 1657272 1 1000004 1 CONTHOL ASSY
38 918312 1 (oEooo)-| ] KEY, Woodruff, No. 61, 3f156 » 578
a0 a2z2er M1 1 (OGO 1 SCREW, Set, 51618 x 1/2
41 1653827 1 [30000)-{ 1 SUPPOAT, LH.
42 1 [DO000)-§ 1 THANSMISSION, Prerles 600
43 1656749 1 (OO000. i FULLEY
44 EDZ1050 1 [OODDO-{ i BALL, Knab
a5 B2 D42 7 Hno0m-t ] KEY, 316 x 31162 1-1/2
=46 1 oo -{ 1 LEVER, Shift
- 47 1 D00 { 1 BLOCH, Hiser
L1 2 {000y | I GASKET
49 3 {0050 -{ } SCREW, Washer Hd., 1/4-20 x 1-3fa
[=1] TESE032 1 100008 -{ ] OlL BRAIN PIPE B CAP SUH-A55Y

*NQTE: 5EE AUVTHORIZED PEERLESS DEALER Fl:lﬁ PARTS AND SERVICE.
PEERLESS PARTE ARE NOT AVAILABLE THARLU SIMPLICITY.



Bimplicity Brake & Clutch Group (Man. & Efec. Start,4108)

—<
T E |
I3 @5
10 GREASE 21
12 by

LT

3

GREASE PEDAL SHAFT AND
INSERT DAMPER HITEM 21)
INTO PEDAL GROOVE EEFORE
ASSEMBLING PEDAL |ITEM 111

CLUTCH ROD
SMALL END OF SPRING

! 1
7| INSTALL I¥ LOWER
. BRAKE CAM LEVER
HOLE

.| NSTALL INUPPER
1 HOLE ON CLUTCH

BERAKE ROD

GAEASE

28

NOTE: USESTANDARD HARDWARE
TORGUE SPEC. MO, 173209 UNLESS
OTHERWISE NOTED.

LOCK NUTS TOGETHER



Mig No 1680260 & 1650262

Brake & Clutch Group (Man. & Elec. Start, 4108)

Eimplicify

876

Ref Fart
Mo Mo ity Serjal No. Description
1 159106 1 [QO0001-( I SPRING, Tensign
2 165065 1 {00001 -¢ } SPRING, Return
3 916950 1 [{u]elale 1R ] MUT, Hax, 3/8-16
4 S16965 1 [(ODO0D- b LOCKWASHER, Spring, 3/8
& 917377 3 (DOo0Di-{ I WaASHER, Fiain, 1/4
B 918199 1 FOO000)-{ I LOCKWASHEA, Spring, 116
7 Me2i 1 {0g0DDn)-[ 1 MNUT, Hox, #/16-14
B 12447 3 1000300 -[ 1 PLM, Cotier, 3432 = 3/4
2] 923001 1 1 O00HD) -1 1 LOCKMNUT, Flanga, Sf16-18
10 927425 z 1000001 - } SCREW, Hex Washer, 1/2-20 xBf8
11 1BSB852 1 (30003H-( 1 PEDAL, Foot
12 1ES6ES 1 [o0Da0}- 1 FLATE, End
13 1067168 1 [OO000H-( I PULLEY, Idler
14 196717 1 [DOD00- F GUIDE, Belr
15 106928 1 (oQao-{ b STUD
18 167041 1 (00001 I SPRING, Compressicn
17 917372 a (Q0Q00K- ] MLIT, Hex, 5f1G-18
12 917278 1 {DO0D0]-1 1 WASHER, Flain, 3/8
19 M 7Ba2 4 felal e} O] I WASHEH, Plain, 516
20 Gi1g451 1 {000001-1 1 PiM, Cotter, 1/E x 34
21 921969 1 10500014 1 CAPSCREW, Hex Ha., 3/8-16 = 1-1/2
2 92854 1 {00000)-{ 1 SCREW. Set. 1/4-20x 3f3, Gr. B
3 1653076 1 {Qoonal-[ 1 {DLEA ASSY
24 1656055 i [OO000Y-L ] RO, Clutch
25 B191022 1 tennoal-( b COLLAA, Set
. 1656911 1 [OO0OCH-[ 1 ROD, Brake
27 1656386 1 {onO00k- 1 SPRING
2a 1556009 1 (OO0 ] GUIDE ASSY, Rod
29 1657004 2 L0001 I SUPPDRT, Spring
30 1657222 1 {1 el H GUIDE AESY, Aad
a 1657322 1 Q008 | DAMPER

BRAKE LINKAGE ADJUSTMENT

1. Befaore adjusting brake linkage, brake cam lever must be properly adjusted
on dise brake — refer to group assembly drawing 981247 & 981248,

2. With brake clutch pedal engaged {up and to the rear against stopl, disc brake
cam lever ta the rear against stop and rod guide {ltem Mo. 28] as afar forward
as slat will allow, adjust brake rod nut {Item No. 17) until spring {{tem No. 27}
is snug but not compressed. Lock brake rod nuts (1tem No. 16) in position.

CLUTCH LINKAGE ADJUSTMENT

1. With clutch pedal engaged {Pedal ug against stopl, apply 1520 |bs. to force
pulley idler {1term Mo.13) to firmly seat transmission drive belt Adjust clutch
rod nuts {ltem Na. 17) 50 clearance between nuts and end of rod guide is
8116 - 5/8". Lock clutch rod nut {item Ne. 17) in position,

2. Fully depress clutch pedal and lock parking brake. Hold clutch rad {Item No. 24)
50 nuts {Item No. 17) are against rod guide {Item No.30) and position and lock
set collar {Item No. 25} so spring {Item No.17] is compressed 7/16-9/16"".



Group 981365

5 HIFTfY """"h' Electrical Graup {Manual Starr, 4108)

3 .
i TRANSMISSIGN HELDTRAL

%ﬁf /sranT SWITCH
e ]

MUST BE ASSEMEBLED
ON INSDE OF DASHROARD

J %
TQ GAOLING O &
F!
7

STEERING COLUMEKN

TC MAGNETO GRULING
ON ENGINE

FTO
INTERLOCK
IWITCH

COAT YA TH GREASE

I
LITHIUM NO_ 2 15600!:1-1?#1-]\ !
|
|

MUSFT HE FREE TO PIvaT

WHEH ASSEMELED “\-\‘*

NOTE: USE STANDARD HARDWARE
TORQUE SPEC, HO 173208 UNLESS
UTHERWISE NUTED-

10



Mfg No. 1690260

Electrical Group { Manual Start 41 08)

Limplicily

876

Ref. Part
Nao. Ho. Oty Serial No. Dlestription
1 157643 1 (ODB00 -1 1 WASHER
Z 921333 1 {00000 - 1 CAFPSCREW, Hex, Sf16-18 x 1
3 1E55600 1 LoBooo-i 1 BRACEET, Swach
4 1605059 1 OO 1 IGRITICN, Intarlock
5 927428 10 tonoo)-{ ] SCREW, Toptite, Washer Hd., 1/4-20 x 3/8
6 1654634 2 (OB 1 SWITCH, Interlock
7 G3064a7 2 (OODam-i 1 HNUT, Lock, 9/116-18
a8 1655106 1 [ ORI | 1 WIRING HARMESS
" TERe0sT 1 BO0000aN- | 1 EWITCH, Manual Starr
14 91 EY0E 1 {00004 ] LOCKWASHER, Internal Toowh, &/B
1 122234 T [ODDO0}- H MUT, Hox, 5/8-32 Llignitionl
12 166072 1 { O - I CLIF, Speed
13 myarz 1 [ICHOCRRN- £ I NUT, Hex, SA16-18
14 917366 1 LO0000N- I LOCKWASHER, Spring, 516
15 1655087 1 [ WO - £ ] SUPPORT, Frame
16 12220 1 [ODOQ0)-{ ) KEYS & RING ASSY
17 16550285 1 (OIS0 I EPACER
18 1655085 1 {00000k ] LEYER, Switch

"Ref. Mo, 9 Includes Ret, Mo, 16

11



fGroup 281245

Gimplicity Elf¢ctrical Group {Efec. Start, 4108)

MLUIST BE ASSEMBLED DN
INEIQE OF DASHEQARD

TO GROUND ON
STEERING COLLUMN &7 K —
! - _\_‘-\—\_\_
CAPSCREWY B E;.-:
e
GROLIND

- |
ETARTER MOTOR \ ! &
ON ENGINE TAANSMISSION ty ——%
5 26 NEUTRAL 53 TOH !
N—

T MQWER

CHARGE CIRCUIT
ON ENGIME

TOMAGHETO GROUMD
OM ENGINE

CLUAT Wi TH GREASE,

LITHIUM MND. 2 196D0ﬂ14?ﬂ“\ !
Y
]

KATE: LSE STANDARD HARDWARE
TORAUE SPEC, NQ., 173208 UNLESS
UTHEAWISE NOTED.

12



Mig Mo 1650262

Efectrival Graug ( Efec, Srare, 4108 )

Limplicity

Ral.

o

P Fa IV T T B I I

=11
12
13
14
15
16
17
1B
19
20
|
2
2
&5
26

HEEY

a2
33
34
EE
kL

"MOTE: For hanery replacement arder it Mo, 1685053

Part
M.

284634
165590
BIGRZZ
916764
gpraze
1654634
93064 5
122213
HIITY
943341

DGO
2073r2
517358
1655087
91 BLG
16056005
1655086
1976432
421333
1655600
122216
1650527
122023
1667351
17 Mga
415a15
a22rm
122203
175280
122234
165075
1651031
VEO4A TS

Gty

Gerial Mo

— ot = [ B RY R RD R = BRI R RIORI = R

- mk rE ot —a el e wmb =t = ] e rd

|00 -
(O - [
130000 ¢
(OOD00-
(ooon-4
[l lalulaV |
{0Danal- |
000007 |
0601
fooaaa) |
1000aa¢-
[oaaaaql-
L0 KD
PO
(ORI -
[OnR00)-4
[O0D0Hm- |
[OCIRC0-§
(DUOD0Y-.
{00000
{00000
0000014
(000004
[ODD0D)-{
{DOD0OG)-¢
{Gfnran-{
{ooooa-d
{o0Q0al-|
100000}-1
[OFHHAD - §
{00000
[OO000-§
(Oooon]-§
(DODDGY-§

13

Description

CAPSCEEN, Hax Hd, 174-20 5 7
HEL [-Ta0WNN, Raniery

MNUT, Hew, 1/4-20
LOCEWASHER, Spring, OM11G
SCRLW, Hex, Washer Ha, 3/4-20 = 3E
SWITCH, Interlock

MNUT. Lock, 9/106G- 16

CABLE

WASHER, Plun, 14

CAPSCREW, Hex Hd., 1/4.20
EATTEARY

MET L, Fikanruer, 1/a-20

NUT, Hox, BME 1B

L EWASHER, Saring, 516
SLIPPORAT, Frane
LOCKWASHER, Intoenal Touth, S/8
SPACER

LEWER, Switch

WAL

CAPSEHEW, Hex Hil, 5J16-18 = t
BRACKET, Swatch:

SULERDID

CalLE

COWER, Termmal

WIRING HARMESS

HREMKER, Circuit

MLUIT, Hex, Maching, Mo, 10-32
LOCKWASHEN, External Taath, Mo, 14
KEYS & RING A55Y

SWITCH, lgnitian

MWLIT, Hes, 9/8-32 [1gnition]

CLIF, Speed

WIRE ASSY

CAHLE, [ie

76



Group 981245

implicit
5 Lo 7 Heond, Griffe & Dash Graup (Man. & Efec. Start, 4705)

APPLY DECALS TO ITEM
NO. 36 OASH PANEL

BRACE TESE70d4 MUST
BE ASSEMALED PARALLEL
TO THIS EDGE

I

il £

' M
- -"_
“J TORQUE TO
25.20 IN./LES

MUST BE SNUG BUT
FREE 73 PIVOT

WHEN ASSEMBLED NOTE: USE STANDARD HARDWARE

TORCIUE SPEC. NO 173209 UNLESS

T APPLY ITEM NO. 2 WITH
L TH
/'\ ADHESIVE SURFACE TO OTHERWISE NOTED.

L 19 1 VERTICAL WALL OF

ITEM ND, 35

14



Mig. Mo. 1690260 & 1690262

Hood, Gritie & Dasfi Group {0Man. & Efec, Start, 4108)

Limplicity

HAal,

(L= O T S R S

Part
Mo,

154372
173335
Ho96h
a173r?
4N
2156
axair
B23358
a29ada1
4237483
921704
Yitonr
16HBOG
16546 /04
1GEEHTD
1531 BE
AIBER2
B1EDEY
Q13333
Y2908
1664550
1Gh4802
1604807
16549494
1607102
1657103
1654141
171252
q2EHN2
1GhR5313
1655602
1657933
16548929
1654930
165606
1656BEE
1ESERIN
EEAREARIC ¥
165142
1GEGHET2Z
92356
S15a50
14120

Senal Mo.

{000001-§
000000 -4
{00ona-{
100004071
(83340860 - £
(Om0at-1
[{HHHHR-[
(ODOCH-(
{0DDO0G-T
fRODD-{
{00000k-¢
10003004
100000) -4
(L11630E) - |
(299700 |
(001
[ W -1
[OMHHH [
[LETLE]
OG-

ooooe-i

[0DDoD}-;
00000 ¢
(D000
{000GC-§
[ooaoa)-
Lo0aaa.|
(000001
(R0 D -
10000a)-
{000a0;) -4
(0N [
(ODCHRD - [
(DDDDR-
[oaooo-
{QI000003-§
[000aa1-1
(0K - |
(o0 |
(0NN - L
CONDAH -
DDDO0-
{GOOOa-¢

13

&76

Dascription

CLAMP, Hose

P, Fual Tank
LOCKWASHER, Spimy, 308
WasSHER, Flain, /4

CAPSCAREW, Hex Hd., 378-16 & 1
CAPSCREW, 1lex el 1/f4-200 = 1-174
CAPSCREW, Hax HA., 5/1G-1B = 1.1/4
RLIT, Hox, Lack, 1/d-20

MUT, Hax, Lock Flange, 5/16-18
SLREW, Hew, Washer Hd., 1/4-20 = 1
WaSHER, Leck, hih Type, 174
SCREW, Phillips, 1/4-20 =359
DaSHRCAIIN, Botinem

BRACE ALREY, Dash

DECAL, Stah

Dreal, Sanpluay

RUT, Hax, 1/4-20

LOCKWASHER, Epring, 174

BOLT. Round Hd,, 1/3-20 = 5\
WASHER, Plain, No. B

HUMPMER

GHILLE

HTIND ASSY

SCIREW, Phitlips, 10-32 % 358

DAL, Hood, B.H.

DECAL, Hood, L.H.

GECAL, 4108 Eleiric S1art’” 1Elactric Start]
CaP, Fuel Tank

CAP-PLUG, 1/2 Hale

HOSE, Fuvl

FUEL TANE ASSY

TANE, Fuel

ELB{NA

BUSHING

DECAL, Dash, L.H.

DECAL, fash, A.H. {4108 Eleccric Starl Only)
DASHEBOARL, Top

SPETING

DECAL, 4108 Marwaal S1ard’ [MNanual Starth
RECAL, Dggh, R.H (4198 Manual Start Only|
VWASHEHR, Prain

ML, Hex, 3/B-16

P& LY. Fult



Group G9871256- §81267

simF"ﬂ'f L Seat Groug (Man. & Elec. Start, £108)

BEAT SUPPORTS MUST FIVOT
FREELY WHEMN ASSEMBLED :

NOTE: USE STANDARD HARDWARE T
TOAQLE SPEC. 172208 UNLESS &—5
QOTHEAWISE NOTED. f—=

16



Mfg No. 1680260 & 1690262

Seat Group'(Man. & Elec. Start, 4108)

Eimpﬂclfy

576

Fof. Part
Ho. Ho. Civy. Sarlal Mo Description
1 923362 2 {oDoans-{ 1 MUT, Hex Lock, SHB1E
2 ficdi) b 4 §O0OOOT- ] ECREW, Taptite, Washer Hel, 174-20 % 1)2
2 1654724 1 {oooaa}-( I PAMEL, Shift
4 153166 1 {00EQ0-§ ] OECAL, Simplicity
5 7356 B (00000 - ] LOCKWASHER, Spring, 5116
& 17372 4 {OEHRR0N- [ 1 MUT, Hex, 5/16-18
7 917642 g [EI0HR0- § 1 WASHER. Flain, 5/16
g 921332 10 (OO0 | CAPSCHEW, Hex Hd, 5/16-18 = 3/4
g 1654708 1 [ CeCHH-{ 1 SUFFORT, R.H., St
10 1654709 1 [GO0-{ ] SUPPORT, LH., Seat
1 1657131 2 (00000)-{ 1 DECAL, Sea Deck
12 1656769 1 [CHOCHD-§ ] DECK, Sea
13 1655247 1 (GO0 - } LATCH, Spring
14 1651879 i (0000 -[ 1 SEAT A55Y {4108 Manual Onlyl
15 1655088 i (oDooQ)-{ ¥ SEAT ASSY {4108 Electric Onlyl

17



Sub-Group 985038

Eimplicity ' 36" Mower Deck & Arbor Group

INCLUDES REF. NOYS.
24 TG 371 & 36-37.

MOTE: USE STANDARD HARDWARE
TORDUE SPEC. HO. 173209
LINLESS OTHERWISE NOTED.

TOROUE TO S50:50 FT./LBS.

18



Mig Mo, 1680260 & 16890262

3E” Mower Deck & Arbor Group

Limplicity

Ref. Part 5/78
M. Mo, Oy, Sarial Ma. Deszription
1 10431 1 (OO 1 ROLLER, wiBushing:
z 1 (GDD0a)-§ I ROLLER
3 108419 7 HOG000)-¢ 1 BUSHING
4 916950 2 100000 ] NUT, Hex, 3f8-16
5 916065 2 SO0 1 LOCKWASHER, 3/8
B O17.366 12 HODOHN-{ ] LOCKWASHER, 5f16
7 27372 12 (DOO00-{ I MWUT, Hex, 5/16-18
B 322155 2 el 1 CAFSCREW, 1/2-20 x 1-14
g AZOS6Z B 10000031 } EOLT, Camiage, Sht, Mk.. 5/16-18 x 3/d
n 923114 2 {R000m-{ 1 BOLT, Camriagoe, Sht M., 3/B-16 x 3/4
11 1602155 2 (OO0 1 AN E
12 1603205 1 LOO0)- | 1 SHAET, Cener Roller
13 1655056 1 (DO000)-{ ¥ BRACKET, Roller, R.H.
14 1655100 1 {o000D)-{ } BRAGKET, Raller, L.H,
15 1655472 1 0000} } DEFLECTOH, Mower
15 1BEELEE 1 {000MO01-{ ¥ DECAL, Danpar
7 1 { QYCHON- | } DECAL, OPEI
15 w1737 ] {00DDak{ } WASHER, Plain, 1/4
19 821332 g 100000} H CAPSCEEW, Hex Hd., 5/16-18 = 3/4
20 1863845 1 | Q00003 1 HOUSING, 367 Mower
21 1654551 1 {0000k { I BAFFLE
22 1854910 1 {1a0000) - ¥ ECREW, Baffle Hook
23 16655550 2 {00030 ] AABOR & TUBE ASSY
24 106087 2 {00D00}-{ H PLILLEY
z5 918312 2z [aGnna)-( ] KEY, Woodruff No. B1
i 922133 2 [{r s ialu] X1 1 LOGKNUT, Hex, 3/4-18
27 153481 2 {aa0Dpa)-¢ I SPACER
2B 16559483 2 {0001 ] ARBOR ASSY
iz 1658038 2 (00000 )-§ I TUBE & BEARING ASSY
20 1082702 4 (0000 ) BEARING, Ball
31 16563490 2 [QDROC-{ 1 ARBOH & TUBE ASSY
27 1657194 1 [ QOO0 1 STOQP, Belg
33 923358 1 [EEO00H-1 ] LOCKNUT, Hex, 1/4-20
3d 917642 1 (0Doao-§ 1 WASHER, Plain, 5/16
a5 91333 ) [Lialala ) O] ] CAPSCREW, Hex Hd., 5/16-1B x 1
36 1DE134 2 $QO00N-1 1 AING, Backing
37 1082 2 (ORI 1 SPACER
38 1656857 1 {DDOo-| 1 DECAL, Warning
39 1654565 2 00008 1 WASHER, Spring, 35,54
40 1686343 2 { N1 1 BLADE, 35"

18



Sjr'mpficifq 36" Ciutch & Wheel Support Group

WIGREASE

ACIUST FORE AND AFT PITCH
TO 125250 BY LENGTHENING _—
OR SHORTENING, I

GIMENSIONS 312 INCHES

T
—
LS

" apgusTsiE TosioeE 3l \{B
HEIGHT OF MOWER BY
LENGTHENING OR
SHORTENING,

MOTE: USE STANDARD HARDWARE
TOROQUE SPEC. NO_ 173208
UNLESS OTHERWISE NOTED,

bil




Mfg. No. 1690260 & 1690262

36" Cluteh & Wheel Support Group

Eimplicity

8/76

Raef. Fart
Ma. Mo, Cty. Sarial No. Degeription
1 1658040 1 [ilslnle 1 0 H ROD ASSY, Height Adjusting ¢ Includes Fet. Mo, B, 42, & 43]
2 153072 1 120001 I WASHER :
3 153073 1 (D010 1 SPACER
4 158159 1 {DOHb-4 1 SFPRING
5] 165034 1 {30001 1 SPACER
51 o1 5260 4 100001 ] MUT, Hex, 3/816
7 916965 2 (OO0 1 LOCHEWASHEAR, 3/8
| 017356 15 QD)1 1 LOCKWASHER, 5/16
g 817372 15 [00DODH } NUT, Hex, 5/16-18
10 9171378 2 {0aDpa;)-{ ] WASHER, Plain, 2/3
11 ga1447F 7 {(Wnnn) - [ ] PIM, Catter, 3437 = 344
12 S20bE2 14 [an0og]-[ } BOLT. Carriage, Sh Mk, Bf16 = 3/4
13 a2210 2 [aBd0al-[ ) CAPSCAEW, Hex Hd., 3/8- 16 x 1
14 G21333 ] PO0001-1 ] CAPSCREW, Hex Hd, Sfi6-18x1
15 8161199 1 (oDOgHD] - b WASHER
16 923087 2 100G000] - 1 PIR, ¥ oka, 3/8
17 023362 1 (ODOD0R- I LOCKMNUT, Hex, 5M6-1E
1B 8927428 2 [DODGH- I SCREW, Washer Hd., Taptite, 1/4-20 x Af8
19 BI0ELG z {oooaok-t I MUT. Flange, /816
20 SABOGT 1 [Lilnlnlnla) O] H CAPRSCHEW, Hex Ho., 3/8-16 = 2-1/2 Gr. B
2 B191022 1 {0000 H COLLAR, Set
22 1653714 1 (0000 I ROCKER ARM ASSY
23 1653768 1 Doooo-{ H CLAMP. Wheel Support
24 92304 1 (O00008-¢ 1 SETSCAEW, Su. Hd., Gup P, 1/3-20 = 3{B
25 1654655 1 {0000 1 STRAFP
26 1657456 1 100301 H ROD ASSY, Breke
27 1655493 1 {0030 ] DECAL, Mower Height
29 165560 1 {DaoDo)-{ 1 SUPPORT. Braks
24 171320 1 100000H-[ ] CLUTCH ROD
0 1656057 1 {oOon0-{ 1 SLUPPORT ASSY, LH. Roller
31 163103 1 {00000 | SPHRING
az 108662 1 (0RO 1 ADOD GLMDE
33 165699 i {OmMD)-[ 1 AAM, Pivot
24 1696398 1 QOG- 1 LEVER, Brake
KLl 1657 000 1 {0anm-{ } SUFPORT ASSY, Mower
36 1657006 1 {08G00}{ ] SUPPORTASSY, H.H. Roller
a7 1657019 1 1000001-{ } OUADAANT ASEY
as q2670c 2 [OQOR0]-[ ] RIVET
34 1602200 1 {00DR0)-{ } SPRING, Mawar Contral
40 1653717 1 [D00g)-( 1 OUADRANT
41 1657242 1 [Q00001-{ I SPFACER
42 1083157 2 [Q000N-T ' CLEWIS
43 1654411 ? (ooooQk-§ H ROD, Height Adjustment
a4 1085812 1 100000 I FIVOT
45 1655811 1 [0Qoaoi-4 I ROD, Balt
45 1UETE 1 tonacol-¢ I PULLEY, Idler
47 106717 1 FOLICHOO - H BELT GUIDE
43 917642 2 L[#lale.0 1 R ] WASHER, Plain, 5/16
44 021963 1 W0S30)-{ 1 CAPSCREW, Hex Hd., 3/B-16 % 1-1/2
50 1657241 1 FOOOO0-T ] LEVER, Clutch
61 118235 1 {00000} 1 SPALCERA

21



Sub-Group 985040

Yimplicity 36" Rolfers & Misc. Group

[}

. d_.,.-;_{-;) NOTE: USE STANDARD HARDWARE
: =T . TOROUE SPEC. NO. 173209
E\( T UNLESS DTHERWISE NOTED.

27



Mfg No. 1690260 & 1690262

Eimplicil,
J6° Rallers & Mize. Group / Iy
Faf. Part 876
Bla. Bl Oty. Serial Wo. Description
1 103505 1 {00006 | 1 W-HELT
z 156306 2 104 GO0-1 1 PEtE
3 176012 2 [O30001-1 } CLIP, Safety Pin
d 176933 1 1ooonl-i H HANCILE, Grip
5 a1 M0 4 {0000 1 CAPSCREW, Hax Hd., 3/8-16 =1
] 923001 1 (OO0 1 MNUIT, Flange, 3/8-16
7 1655097 1 [O0OMN-{ 1 SHAFT AS5Y, R.H. Hullur
a 1655093 4 Q- | 1 ROLLER
g 1655003 1 {00Dea)-[ I SHAFT AS5Y, L.H. Aolar
10 16660245 1 {0aooo]-{ } RO, Control
11 1656835 1 [E000]- 1 CHALM, Lift
12 1656853 1 [CHIOOH- ¢ 1 ACD
i3 16567015 1 Q0000 i ROD, Lift
14 10677 2 {o0ga0d-1 1 ZLLIP, Spring §5erviced in 5 pk)
16 918452 g {00a00)-4 } PIM, Cotter, 1/8 x 1
16 9153387 8 1000040 - } WASHER, Plain, 5718
17 523428 4 1agnnn-[ ] LOCKMUT, Hax, 3/8-16
18 918448 2 faoDoa)-( ] PYN, Cotter, 2/32 x 1
3 221333 1 (aooaal-. H CAPSCREW, Hex Hel, 5/16-18 ¢ 1

23



Eimplicily

Transaxie Mode! No. 657

M

A-1745
Model G657

MOTE: SEE FEERLESS DEALER FOR SERVICE
NOT AVAILABLE THROUGKH SIMPLICITY




TECHUMSEH PRODUCTS COMPANY

Lauson-Power Products Parts Depot Division

Grafion, Wisconsin

Transaxie Mods! No. 657

Dimpliciiy

&7

Haf. Part
Mo, MNa. Oy Sarial No. Elasription
1 FIO063 LLEsTE LR | CASE ASSEMELY, Trongaxle [Incl. Mo, 2, 3, & 5]
2 TE00EG {00000] - b BEARING, Needle
a 7BO0ED {00000 - I BEARING, Bronze
4 TE0080 Lo -1 ] BEARING, Bronm:
5 TE006t [CHICH - ] BEARIMNG, Bronze
& 1B6033 (0000 1 PLATE ASSEMBLY, Centor {Inct, Mos, § & F)
7 Ta0052 [CEacIk-§ 1 BEARING, Brong
E 772042 (0Do0)-4 1 COVER ASSEMIBLY, Transaxla {Insl. Mas. 3 & 9}
=] JHDDGD [O0am-{ 1 HEARING, Neadle
10 F7En53 {ooooold 1 GEAR ASSEMELY, Diffarential [tncl, Ma, 111
1 TBODEA {00aal-{ H EEARING, Bronge
12 774353 {0a0a-{ 1 AXLE, LH.
13 XL as OO 1 AXLE, R.H,
T4 178067 {0oD00]-{ 1 GEAR, Hevef
15 TTE06E (0000 - [ ¥ PEMECN, Bevel
16 TE603q {o0Ron]-[ ) FIN, Crivo
17 TBOES {onooat- | } WASHER, Thrust
iB TELD [OC000-{ ] WASHER, Thrust
19 THENIE {Doooak-t b RIMG, Srap
20 TRZD40 § OO0k I FIM, Aall
21 784035 [{ala Lo a1 R ] ] SLEEVE ASSEMBLY, Countershaft {1 nel. Na. 22)
2 TEODER § O 1 EEARING, Bronze
23 77E080 000 ] SHAFT, Idier
Fi 784079 {O00HN- [ 1 BOD ASSEMELY, Shifr (15t & Rev.h {lncl, Mo. 26-30)
25 FEI00S {00000H{ } FORE, Shikt
27 TB4083 {00000 [ I RO, 5hift
28 792003 [0aDoG-[ ] SPRING
29 ToZ00a [OOO00-[ I BALL, Sieel
K} 792017 [O00aCT - I RING, Snap
k1] 7B4DB4 {oooooh-4 1 ROD ASSEMELY, Shift {2ad & 3rd)] (Inc. Bos. 26.28,29,20,8 32
32 7B4085 {00000 - H RO, Shitt
24 TE4QEE [sixaln /A1 H HOUEI NG, Shilt Leer
35 TEAOG4 {00000-{ H KEEFER, Shift Lever
36 734783 ASOQCH-1 ] LEVER, Shih
37 792018 [ooaoal-d 1 RING, Snap
as 792007 | D01 1 ATNG, Quad
] 7azMG LT[ 1 FIM, Drive
a FHEDGT [0Do0H-[ 1 BLOCK, Riser
a4z TG [ 0oDaG] - 1 HOUSING ASSEMELY, Axle {Inch Mo, 45
428 72043 (DoDom-( b HOUSING ASSEMBLY, Axle {fnoh. Mo 43
43 7a0091 LTI - 1 BEAAIMG & SEAL ASSEMBLY. Meedle {See Mate 1)
438 5301 05 {00000 I BEEAAING, Needl:
438 Joogdz | CEa-4 b SEAL, 0N
44 778024 {00000-{ } GEAR [16 Teeth)
a5 FHBASY ORI 1 GEAH, Brel [35Teeth)

NOTE: SEE PEERLESE DEALER FUOR SERVICE
HOT AVAILABLE THROUGH SIMFLICITY

25



5’"’!’" ily Transaxte Model No. 657

A-1745
Madel 657

o—— 84

438

KOITE: SEE PEEALESS DEALER FQR SERVICE
HOT AVAILAELE THROUGH SIMPLICITY

26



Transaxfe Mode!

No. 657 Bimplicily

&6
Rel. Part
Mo, Mo Crty. Serial Noo Diescriptian
Ak FIGEIE tO00a;-§ b SHAF T, Shilter and Brake
a7 F7FHOGE [083a0] -4 b GEAR, Shifting [2nd and 3rdt
A8 J7HOS9 1000aot-1 ] GEAN, Shiftiog §148 Al i
a9 F7BDGD 10Q0ac1-o 1 GEAR, Spur [12 Teethb
jald| 17 R0EA {00aa0)-o I GEAR, Countarshalt Crive {39 Tegh)
a1 TIB062 {QOKIN-§ ' GEAR, Countershafl {34 Teeth)
o2 FIR0E3 [0oaaab- | H GEAR, Caontes shafy {25 Teeah)
EK| FH20314 Q-4 1 KEY. Countershalt
o4 T7E064 (000 1 1 |DLER, Reverse
ke FIEOET 1oanay-4 1 SIAF T, Reuerse [dler
4] TEE036 [K1K]-4 t SPACER, Reverce Idler
Ire) LT 1O 1 STOR, Shifeer
L} 782033 10K 1 GASKET, Cace and Cover
jris] 138003 (D001 1 CASKET, Shily Lever Housing
B0 TEODAD 00 0E- 1 BEAITI MG, Ball
B3 FEA07T ORI 1 BEARIMCG, Thrust
G4 TEOLT R (Daoom- L 1 MWASHER, Thrust
Bh 8O0 000000 | 1 VIASHER, Thrust
EE 2036 [DOrOG0-1 1 FAI MG, Sreap
1) TEED26 SOCIOL -1 1 PIMN, Dozl
[+ 78B043 [ CacsCIce) -1 ' SEAL, UHL
[+:] FER009 FO0O00-| 1 SEAL, [Hl
i) JBBOSS QG060 - 1 SEAL, (2
T FA203E {00nsn - ¢ 1 CAPSCAEW, Socket Hd., 1/420x1 1/4
72 Ja051 inoooo- ¢ | CAPECREW, Socker Hd., 1/4-20x 1 3/4
T3 Ta237 L0000 § ] SUHEW, Hea Hul, Sers, SAIG18 a1
h FL203% {000a0-§ 1 FLUG, Pipe, 118
e TTG103 [QAaa0-§ i SHATT, Input
7 178077 [Qoaaal-§ b PLMIOM, Input
kL feaman [[1}a] 1al4] R ] RIMG, Reraining
FL:| TR0 B | OQCaat- ] PaD, Brake
(=lu] TOnody (10001 ] FLATE. Brake Pad
a1 EL"Tu]6ln]:) 1Q0a0ak-¢ ] HGLDER, Brake Pad
52 Ya0o1a {000 i LEWEIL, Brake
=X} FOZOTE 0 DD - 1 WASHER, Flat
84 FOE0IE [Dooam- | i LOCKMWNUT
i1 92073 [DDCHH-1 H CAPSCHLW, Hex Hd |, Threod Forming, 1/8-20= 1 1/4
Bha 182085 (oDoom [ 1 SCREW, Hex Hd., Thread Formting, 1/4-20 2174
B F9000% {0000 -1 | 12 SE, Biake
w7 7942045 {00006 - [ 1 LEY, Wondruli No Gl
=t PRGN {00000 - 1 SPACER
84 THROL [QC30-[ | BRACKET, Spring Anchm
MO2TE 1

The Mo, 780021 Eosring and Sgal Assembly Can Ba Used Interchangeably
With Tho Szparata No. 530105 Hearing and The Seperate Mo, 788042 Seal,

NOTE: SEE PEEALESS DEALER FUR SERVICE
NOT AVAILABLE THROUGH SIMPLICITY

27






TORQUE SPECIFICATION

FOR

STANDARD MACHINE HARDWARE

Tolerance T10%

must maet this spacification.

$1ZE SAE GRADE # 2 D SAE GRADE 75 @ SAE GRADE #s@
8-32 19 In.fLbs 30 In./Lbs. 1 Inflbs. |
836 20 ~ 31 " 43 -
1024 21 ¥ 43 " 60 "
10-32 21 * 49 " 68 "
17420 66 - 8 Fr/Lbs 12 Ft.{Lbs.
1/4-28 76 " 10 " 14 i
5/18-18 i1 Ft/Lbs. ' 17 ” 25 *
B/1624 12 H .18 " 25 .
3/816 20 ” 30 ' 45 "
34824 23 o 35 " =10 "
71614 30 " Eﬁ - 70 -
771620 3o " 55 " 80 -
1/213 50 Y 7o " 10 "
1/2.20 55 " o0 " 120 "
9/1&20 65 " 110 - 150 -
9/16-18 75 o 120 " 170 "
54811 =10 " 150 " 220 "
.5.1"3-18 100 " 180 " 240 "
37410 160 - 260 - 386 "
3/4-16 180 300 ” 420 "
7/g0 140 - 400 - 600 "
7514 155 "~ 440 a60 "
1-8 220 o 580 - 200 -
1-12 240 " 540 ” 1,000 o
NOTES: BOLT HEAD MARKING
5 A.E, GRADE:
1. These torque values are to be used far all Simplicity hardware 2 Q
axgluding: Locknuts, self-tapping screws, 1hread forming screws,
and sheet metal screws. . @
2. Unless otherwise noted on assembly drawings all tarque values




ta gTaA



